

Test Certificate n°

**17CN0465**

AITEX declares that the articles:

Given by the company:

**Fabric 300D POLY OXFORD**

According to information supplied by the customer:  
LAYER 1: Ref: 300D POLY OXFORD / Composition and percentage: 100% POLYESTER / Weight: 150g.  
LAYER 2: Ref: PU COATING / Composition and percentage: 100% POLYESTER / Weight: 35g

Complies with the requirements of the standard/s:

**EN 343:2003+A1:2007/AC:2009. Protective clothing. Protection against rain**

4.2 Water penetration resistance.

4.2 Original - Class 1

5.1.3.2 After washing and dry cleaning cycles – Class 3

5.1.3.3 After Abrasion cycles – Class 3

5.1.3.4 After flexion treatment – Class 3

5.1.3.5 After oil and fuel treatment – Class 3

5.2 Water vapour resistance - Class 3

5.3 Determination of breaking strength and elongation

5.4 Determination of tear resistance

5.5 Determination of dimensional change in domestic washing and drying

Test after washes: 5 cycles of washing at 40°C, according ISO 6330:2012, method 4N and F drying

The test results above indicated are shown in the testing report/s:

**2017CN0465**

Issued by AITEX on: 19/10/2017

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.

This does not imply any monitoring or control activity on this product done by AITEX.

Signed by: Raquel Muñoz González  
Manager Innovation Area



Firmado digitalmente por  
RAQUEL|MUÑOZ|GONZALEZ  
Fecha: 2017.11.02 19:50:35  
+01'00'